
4

5

3

3

2

1

3

3

2

1 1

2

3

3

5

TYPICAL
2 PLACES7

8
8

10
9

2
1

3

5
311

TYPICAL
2 PLACES

18

17

6

TYPICAL
3 PLACES

12

13

TYPICAL
2 PLACES

19

TYPICAL
2 PLACES

17
15

20

14

16



ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

1 1242 NUT, HEX, 5/16 - 18 ................................................................................................................ 4

2 7174 WASHER, LOCK, 5/16 ............................................................................................................ 4

3 1241 WASHER, FLAT, 5/16 .............................................................................................................. 8

4 1218 SCREW, HEX HEAD CAP, 5/16 - 18 x 1-1/4 ........................................................................... 1

5 7173 SCREW, HEX HEAD CAP, 5/16 - 18 x 3/4 .............................................................................. 3

6 101887901 CONTROLLER, 48-VOLT (220-AMP) ...................................................................................... 1

7 8450 SCREW, HEX HEAD MACHINE, #10 - 24 x 1/2 ...................................................................... 2

8 1018038 WASHER, #10 ......................................................................................................................... 4

9 1016175 WASHER, LOCK, #10 ............................................................................................................. 2

10 1017 NUT, HEX, #10 - 24 ................................................................................................................. 2

11 101965201 PLATE, COMPONENT MOUNTING ........................................................................................ 1

12 8990 TIE, WIRE ................................................................................................................................ A/R

13 101909902 COMPUTER, ONBOARD (INCLUDES ITEMS 14 AND 15) .................................................... 1

14 101894901 FUSE, 3/8-AMP .................................................................................................................. 1

15 101932601 KIT, 6-PIN RECEPTACLE ................................................................................................... 1

16 101827801 KIT, WIRE AND TERMINAL, #6 BLACK .................................................................................. 1

17 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 x 5/8 ........................................................................... 5

18 1014288 SCREW, THREAD-FORMING, 5/16 - 18 x 3/4 ........................................................................ 2

19 101910401 SCREW, THREAD-FORMING, 5/16 - 18 x 1-1/4 .................................................................... 2

20 101932701 KIT, 6-PIN PLUG ASSEMBLY .................................................................................................. 1

POWERDRIVE PLUS VEHICLE


